

Date received: 20-07-09

Date of issue: 25-08-09

Report consists of 2 attached sheets.

Defects before testing: None

Sample name:

TEST REPORT N° 107874

List performed tests

1. Seating durability test - Cyclic - ANSI-BIFMA X5.1-2002/11
2. Drop test - Dynamic - ANSI- BIFMA X5.1-2002/8



This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.



*Managing Director
Dr. Andrea Giavon*

TEST REPORT
107874 / 1

Date received: 20-07-09
Date of test: 07-08-09
Date of issue: 25-08-09
Sample name:



Seating durability test - Cyclic - ANSI-BIFMA X5.1-2002/11

Seat impact test

Height of drop: 25 mm above the uncompressed seat surface

Test results:

Mass of drop kg	Number of drops	Remarks
57	100.000	No defects

Front corner load-ease test - cyclic -off-center

Test results:

Seat load N	Number of cycles	Remarks
734	20.000	No defects

Test passed

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.



Managing Director
Dr. Andrea Giavon

TEST REPORT

107874 / 2

Date received: 20-07-09
Date of test: 25-08-09
Date of issue: 25-08-09



Sample name:

Drop test - Dynamic - ANSI- BIFMA X5.1-2002/8

Height of drop: 152 mm above the uncompressed seat surface

Test results:

Bag weight kg	Seat height position	Number of drops	Remarks
102	Maximum height	1	No defects
102	Minimum height	1	No defects
136	Maximum height	1	No defects
136	Minimum height	1	No defects

Test passed

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.



Managing Director
Dr. Andrea Giavon